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ICP Test Report Certification Packet 
  

Company name : Littelfuse, Inc. 
 
Product Series:  L60030 Series – Fuse Block 
 
Product #:  L60030M*1C(*2C*3C)  

L60030*M3SQ（M1SQ—M2SQ)  

   L60030*M3PQ （M1PQ—M2PQ)    

L60030*C1C(*C2C *C3C)  

L60030C*1SQ(*2SQ*3SQ) 

L60030C*1PQ(*2PQ*3PQ) 

Issue Date:  June 19, 2013 
 
It is hereby certified by Littelfuse, Inc. that there is neither RoHS (EU Directive 2011/65/EU, 
recasting 2002/95/EC)-restricted substance nor such use, for materials to be used for unit parts, 
for packing/packaging materials, and for additives and the like in the manufacturing processes.  
In addition, it is hereby reported to you that the parts and sub-materials, the materials to be used 
for unit parts, the packing/packaging materials, and the additives and the like in the manufacturing 
processes, are all composed of the following components. 
 
 

Issued by:      
 

            <Global EHS Specialist > 
  

(1)  Parts, sub-materials and unit parts 
This document covers the L60030 Fuse Block Series RoHS-Compliant series products 
manufactured by Littelfuse, Inc.   
 
＜ Raw Materials Used    

   Please see Table 1 
 
(2)  The ICP data on all measurable substances 
    Please see appropriate pages as identifed in Table 1 
 
 Remarks： 
 
 



 

 2 

 
 

                                               

Table 1: List of Raw Materials covered by this report 
 

Total Parts 
Raw Material Part 

Number Raw Material Description  Page(s)  
1 868-069 Fuse Block (PBT Valox) 3-11 

2 882-649  
Rejection Member (PBT Valox) 

(same with 868-069) 3-11 
3 100060 Fuse Clip (Cu Alloy) 12-16 

4 100069  
Fuse Clip  
(Cu Alloy) 12-16 

5 902-122 
Self Tapping Phillips screw  

(Steel) 17-20 

6 902-119  
Type B Self Tapping Screw 

(Steel) 17-20 
7 903-117 Square Nut (Steel) 17-20 

8 902-139 
Binding Head Screw 

(Steel) 17-20 

9 902-140 
Pressure Plate Screw 

 (Steel) 17-20 
10 929-023 Guide Spring (304 Steel) 21-24 
11 N/A Tin Plating of Cu Alloy 25-28 
12 N/A Zinc Plating of 304 Steel 29-32 
13 N/A Printing Ink 33-41 
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Taiwan Limited 

 
 
K. Y. Liang 
Director 

This report shall not be reproduced 
except in full, without the written 
approval of the laboratory. 
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Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 
全國公證檢驗股份有限公司 
114 台北市內湖區瑞光路 423 號 8 樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2410 
 

Applicant: Littelfuse Philippines Inc. Date : Jul 27, 2012 
 LIMA Technology Center, Lipa City, 

Malvar, Batangas 
  
  
  

 

 
Sample Description: 

One (1) group of submitted samples said to be : 
Part Description : PBT Valox 
Date Sample Received : Jul 20, 2012 
Date Test Started : Jul 21, 2012 

 
 
 

 
Test Conducted : 

As requested by the applicant, for details please refer to attached pages. 
 
 
 

 
 
 



 

      

  

 
 
 
 
 
 
 
 

 
 Number : TWNC00268062 

Test Conducted 

Page 2 of 9 
Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 
全國公證檢驗股份有限公司 
114 台北市內湖區瑞光路 423 號 8 樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2410 
 

(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
Black Plastic 

Heavy Metal 

Cadmium (Cd) content ND 
Lead (Pb) content 22 
Mercury (Hg) content ND 
Chromium VI (Cr6+) content ND 

Polybrominated Biphenyls (PBBs) 
Monobrominated Biphenyls (MonoBB) ND 
Dibrominated Biphenyls (DiBB) ND 
Tribrominated Biphenyls (TriBB) ND 
Tetrabrominated Biphenyls (TetraBB) ND 
Pentabrominated Biphenyls (PentaBB) ND 
Hexabrominated Biphenyls (HexaBB) ND 
Heptabrominated Biphenyls (HeptaBB) ND 
Octabrominated Biphenyls (OctaBB) ND 
Nonabrominated Biphenyls (NonaBB) ND 
Decabrominated Biphenyl (DecaBB) ND 

Polybrominated Diphenyl Ethers (PBDEs) 
Monobrominated Diphenyl Ethers (MonoBDE) ND 
Dibrominated Diphenyl Ethers (DiBDE) ND 
Tribrominated Diphenyl Ethers (TriBDE) ND 
Tetrabrominated Diphenyl Ethers (TetraBDE) ND 
Pentabrominated Diphenyl Ethers (PentaBDE) ND 
Hexabrominated Diphenyl Ethers (HexaBDE) ND 
Heptabrominated Diphenyl Ethers (HeptaBDE) ND 
Octabrominated Diphenyl Ethers (OctaBDE) ND 
Nonabrominated Diphenyl Ethers (NonaBDE) ND 
Decabrominated Diphenyl Ether (DecaBDE) ND 

Halogen Content 
Fluorine (F) 133 
Chlorine (Cl) ND 
Bromine (Br) 34674 
Iodine (I) ND 

Phthalates 
Di(2-ethylhexyl) Phthalate (DEHP) ND 
Dibutyl Phthalate (DBP) ND 
Benzyl Butyl Phthalate (BBP) ND 
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(Ⅰ) Test Result Summary : 
Result (ppm) 

Test Item 
Black Plastic 

Others 
Hexabromocyclododecane (HBCDD) ND 

 
Remarks: ppm  = Parts per million based on weight of tested sample = mg/kg 
 ND = Not detected 

 
Responsibility of Chemist :Irene Chiou / Kevin Liu / Cathy Chen 

 
Date Sample Received : Jul 20, 2012 
Test Period  : Jul 21, 2012 To Jul 27, 2012 

 
 
 
(Ⅱ) RoHS Limits: 

Restricted Substances Limits  

Cadmium (Cd) Content 0.01% (100ppm) 
Lead (Pb) Content 0.1% (1000ppm) 
Mercury (Hg) Content 0.1% (1000ppm) 
Chromium VI (Cr6+) Content 0.1% (1000ppm) 
Polybrominated Biphenyls (PBBs) 0.1% (1000ppm) 
Polybrominated Diphenyl Ehters (PBDEs) 0.1% (1000ppm) 

 
The above limits were quoted from Annex II of 2011/65/EU for homogeneous 
material.  
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(Ⅲ) Test Method: 
Test Item Test Method Reporting Limit 

Cadmium (Cd) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Lead (Pb) content 

With reference to IEC 62321 edition 
1.0:2008 in clause 8/9/10, by 
microwave digestion until the tested 
samples are totally dissolved and 
determined by ICP-OES. 

2 ppm 

Mercury (Hg) 
content 

With reference to IEC 62321 edition 
1.0:2008 in clause 7, by microwave 
digestion until the tested samples 
are totally dissolved and determined 
by ICP-OES. 

2 ppm 

Chromium VI (Cr6+) 
content 

With reference to IEC 62321 edition 
1.0:2008 in annex C, by alkaline 
digestion and determined by UV-Vis 
spectrophotometer. 

1 ppm 

Polybrominated 
Biphenyls (PBBs)  

With reference to IEC 62321 edition 
1.0:2008 in annex A, by solvent 
extraction and determined by GC-MS 
and further HPLC-DAD confirmation 
when necessary. 

5 ppm 

Polybrominated 
Diphenyl Ethers 
(PBDEs)  

With reference to IEC 62321 edition 
1.0:2008 in annex A, by solvent 
extraction and determined by GC-MS 
and further HPLC-DAD confirmation 
when necessary. 

5 ppm 

Halogen Content  
With reference to EN 14582:2007 by 
calorimetric bomb with oxygen and 
determined by Ion Chromatograph. 

50 ppm 

Phthalates 
With reference to EN 14372: 2004, by 
solvent extraction and determined by 
GC-MS. 

50 ppm 

Hexabromocyclododec
ane (HBCDD)  

With reference to USEPA 3540C, by 
solvent extraction and determined by 
GC-MSD. 

10 ppm 

 
Remark: Reporting limit = Quantitation limit of analyte in sample 
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(Ⅳ) Measurement Flowchart: 
Test for Cd/Pb/Hg/Chromium (VI)/PBBS/PBDES Contents  
Reference Standard: IEC 62321 edition 1.0:2008 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Remarks: 
*1: List of Appropriate Acid： 

Material Acid Added for Digestion 
Polymers HNO3,HCl,HF,H2O2,H3BO3 
Metals HNO3,HCl,HF 
Electronics HNO3,HCl,H2O2,HBF4 

 
*2: If the result of spot test is positive, Chromium VI would be determined as detected.   
 
 
 

Sample preparation 

For different 
material, digest 
the sample with 
appropriate acid*1 

Make up with 
deionized water 

Cd/Pb/Hg

Analyzed by ICP-OES 

Weigh sample 
and add 
alkaline 
solution 

Definite temp. 
extraction 

Make up with deionized 
water and add diphenyl-
carbazide solution 

Cool and filter 
the extract 

Cr6+ 

Weigh sample and 
add organic solvent

By Soxhlet 
extraction or 
Solvent extraction 

Concentrate the 
extract and make up
with organic 
solvent 

PBBs/PBDEs 

Analyzed by UV-VIS 

Analyzed by GC-MSD

By spot test 

Get 50cm2 sample

By boiling water 
extraction 

Metal 
Polymers / 
electronics 

Negative *2

Confirm the tested 
samples are 
totally dissolved 

Take sample and immerse into Aqua Regia, start to strip plating layer 

Stop the stripping procedure upon color change completely 

Take the Aqua solution as plating component and stripped body as substrate component 

For non-metal part 
For metal part 
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(Ⅳ) Measurement Flowchart: 
 

Test for Halogen Content 
Reference Standard：EN 14582 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Add absorbent in a 
combustion flask & 
place weighed sample in 
equipment 

Fill oxygen into 
calorimetric bomb 

Ignite then leave the 
bomb at room 
temperature  

Transfer the absorbent 
into a volumetric flask 

Make up with deionized 
water 

Sampling/grinding or 
cutting 

Analyzed by ion 
chromatography 
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(Ⅳ) Measurement Flowchart: 
 
 Test For Phthalates Contents  
 Reference Method: EN 14372: 2004 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

Sampling/grinding or 
cutting 

Weigh sample and add 
organic solvent 

By solvent extraction 

Concentrate the extract 
and make up with 
organic solvent 

Analyzed by GC-MSD  
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(Ⅳ) Measurement Flowchart: 
 
Test For Hexabromocyclododecane (HBCDD)  
Reference Standard：USEPA 3540C 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Report 
 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions 
governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this 
report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not 
accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by 
statute or otherwise, except in the event of our gross negligence or wilful misconduct. 

 

 
 
 

Sampling/grinding or cutting

Weigh sample and add organic 
solvent 

By soxhlet extraction 

Concentrate the extract and 
make up with organic solvent 
 

Analyzed by GC-MSD 
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Test Report
Report No. RLN8E000088420001 Page 1 of4

Applicanl YUEQING DONGFENC FASTENERS COMPANY
Addr$s NO528.SOUTHSTREET,BEIBAIXIANGTOWN,YUEQINGCITY ZHEJIANG

PROVINCE CHINA.

Tbc following samplds) and sample information wayrver€ submitted and identilied by/on the
beh.lfofthe cli€nt
SampleName Ste€!
Sample Received Date Jul. 2, 2012

Iul. 2,2012 b r]ul. 5, 20t2

As sp€cified by client, to test Lead(Pb), Cadmium(Cd), Mercury@g),
Hexavalent Chromium(C(vl)) in the submitted sample(s).

Test R€sul(s) Please rcfer to the following page(s).

Rri.,wldby W filt*

Jul. 5,2012ke

C.oo . i - r u . r , .

Tesl Method

T€st ltem(s) T€st Method Equipmen(s) MDL

l,€ad(Pb) IEC 62321:2008 Ed.l Sec.9 ICP.OES 2 mdkg

cadmium(cd) IEC 62321:2008 Ed.1 Sec.9 ICP.OES 2 l'].S&C

Mercury(Hs) IEC 62321:2008 Ed.l Se..7 ICP-OES 2 mg^g

Hexavalent Chromium(C(Vl)) lEc 62321:2008 Ed.l Annex B

&Pcovcd Sif{-Y
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GTI $)ry"ffi.tflI
Test Report

R€Dort No. RLN8E000088420001 Pag€ 2 of4

Test Resulffs
Tested It€m(s) Cont€nt
Lead(Pb) N.D.
Cadmium(Cd) N.D.
Mercury(Hg) N.D.

T€sted lt€m(s) Conclusion
Heravalenl Ch rom ium(C r(V l.)) Negative

Tested Sample/Part D€scriptiod Metal wiih silver-gey cover layer

Note: The sample hed b€€n dissolv€d totally tested for Lead, C.dmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Nor Derected (<MDL )
-mg/kg = ppm = parts per million
-Negative = Absence ofc(Vl), the detected Ci(VI) concentration in the boiling water
extraction solution is less than 0.02 mgAg with 50cm2 sample surface a.rea used

'i

c ! t l t P f  M I r f l G  r l . r I i t h A l r a ) i l A (  a o l f o R A i  a i N
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Report No. RLNBE000088420001

Test Process
1. Lead(Pb),Cadmium(Cd)

3. Ileraval€nt Chromium(Cr(Vl))

L f  r r l l l  L r , \ e  C P b O r < r  C h

Weigh sanple and place il in a
conical flask j eao aigeslion r€agmt Digesl ihe s€mple

t-
Dry Ashing/

Acid Dissolulion

Residue

tu,.ryzed by l! Itr,r." "n *u" fl
rcP.oES l ldeionized warErl I

Test Report
Page 3 of4

2. Mercury(Hg)

Wagh salnple and place it m a
micro@vc die.stion Gs.l

S€lect a tesl samplt

measuring aboul 50t 5crf

Analyz.d by Uv-vls
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GTI S_iry.rejr!
Test Report

Report No. RINBE000088420001 Page 4 of4

Photo(s) of the sample(s)

**+ End of report **r

The test repofi is effective only with both signature and specialized stamp. The result(s) shown in this
rcport refer only to the samplds) tested. Without written approval oi CTI, this report can't be
reDroduced exceDt in full.
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Test Report
R€portNo. RLNBE000I10150001 Page 1 of4

Applicrnt WENZHOU JANDA ELECTRONIC CO.ITD
Address NO2,WANGLIN INDUSTRY ZONE,BEIBAIXIANG TOWN,\'LJEQING CITY.

ZHEJIANG PROVINCE,CHINA.325603

The following sampl€(s) and sample informstion was/w€re submitted and identitred by/on the
behalfofth€ cli€ni

SampleName SUS 304
PatNo. M4+17 screw
SamDle Received Dale Nov. i2.2012
T€sting Period

Test Requested

Nov. 12,2012 io Nov. 14,2012

As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chomium(CrryD) in the subnitted sample(s).

Test Merhod

Test Irem(s) Test Method Equipnq(s) MDL

t€ad(Pb) IEC 62321:2008 Ed.l S@.9 ICP-OES

cadmiun(an) IEC 623212008 Ed.l Sec.9 ICP-OES 2 mC&g

Mercury(He) IEC 62121:2008 Ed.l Sec.7 ICP-OES 2 m&&g

Hexaval€nt chromiurn(cr(Yl)) IEC 62321:2008 Ed.l Annex B

Test R$ul.(s) Please refer to $e following pagds).

Conclusion:

T€st€d Sample Accordins to dir€.tive

Submitred Sample 20ll/65,€u* Pass

'=July l, 201 I, th3 EU Ofrcial JouMl (OJ) releed the dircctive 2011/55/EU which a a new vesion ofRoHS Dircctive
(2002/95/EC). The revi$d directive hd entsed into fd@ on the twntieth day after its publication in the OJ.

Tested by

Approved by

Reviewed by

Date

WfiD".
Nov. 14,2012

Approved Signatory No. 13820104

CqrreTesdngInremalional(Ningbo)Co.,M.7-8fl,Buildi.ga,No.750.Chud$/udR@d,C&xinDislrict,Ningho,Zheng,idgChina

C f t i l t E  r e g I r N G  r t l l f l ! a r  O N l \ l  C O R t O F A I T O h
C : r i l i r . r _ i  r T i i  l l , i r l i l l  C . r : l ' n r l  r . l  L  r

aa,

chen Qian



Test Report
ReponNo. RLNBE0001 l0 | 50001

Test Result(s)

GT
t

I slsffi)ry|

Page2 of4

TestedSompl€/PafiD€scription Base

Note: Th€ srmple had been dissolved totelly tested for Lerd, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Det€cted r<MDL )
-mglkg = ppm = parts per million
-Negative = Absence of CrM) , the detected Cr(Vl) concentration in the boiling water
exfaction solution is less than 0.02 mg/kg with 50cm, sample surface area used

c . ' r r k l  r F s r  N $  l '  / * .  
" '  

^ '  r . t  , t ,
a  . , . ! r r n :  r r  i l 7 : i  r . i ! i r " l l l  t : : n '  , t  a  r :

Tested ltem Result Directive Limit

Lead (Pb) N-D. 1000 mgkg

Cadmium (Cd) N-D. 100 mgn(g

Mercury (Hg) N.D. 1000 rngks

Hexavalent Chromium (CI(VI)) Negative 1000 ms/ks



a

GTI l#)mffi^)ry|

ReportNo. Rj-N8E0001 10150001

Test Proc€ss

1. Lerd(Pb),Cadmiun(Cd)

Test Report
Page I of4

Weisb samle ard olace it in a- 
.oircel aaik Add digeslion rEagefit Digesr the $mple

t-
Dry Ashmg/

AcidDissolution FitkahonAnaryzed by l.-.1 u"t" "p u,r' ff
' - ' - - - t t - - - * * - - - * - t l

Solulion

2. Mercury(Ho

3. H€x"valGnt Chromium(Cr(Vl))

Cal r lPF I tSTTNG r t l i f ( ' r '  4 i  i )n^L  CORPOn/Lr lO{
. - : r n [ r t r . : r .  i r ! i ] - r l l  r  : : '  C l n r i r n t f  r . d  i . r , t , r i : 1 : i , r .  r f ' r I i r

D€est sdnple m rrucrowave
digestion ov€fr

DlyAshing/

Filrrairon

Solution

Selecl a tesl sarnple

mcastaing aboul 50t5ctd

Adjusl l.he pH r,'alue
Analyr.d ty UV-\IS



Test Report

cf t lT i t  l {sr  , ro r  iFr \Ar  oNAl  raarPPr lpArcr{
C . r ' i r i ) r n : i  l t i :  l : ) : t r r i j  1 : : : r : i r f r t  . r ' r  - . . r i

Page 4 of4

17.),;,,
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GTI *lryIffi^)$

Report No. RLNBE000l 10150001

Photo(s) of the sample(s)

*** End of report ***

The test r€po( is eff€€tive only with both signatue and specialized stamp. The r€sult(s) shown in this
repon refer only to the sampl{s) t€sted. Without written approval of CTt, this report can't be reproduced
exceDt in full.
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CTI #-/#.ffi]ry!
Test Report

Report No, RLN8E000090170001 Page I of4

Applicsnt YUEQING HUIFENG ELECTROPLATE FACTORY
Address NO528,XIANGTA WEST ROAD,BEIBAIXIANG TOWN,\'IJEQING CIry

ZHEJIANG PROVINCE,CHINA.

The following sample(s) ard sample information was/rvere submitt€d rrd identili€d by/on the
behalf of tb€ client
Sarnple Name Tin Plating
SamDle Received Date !!1.12.2012
Testing Period lul. \2,201210 Ivl. 14,2012

Test Requ€sted As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chomium(Cr(Vl)) in the plating of submitted sample(s).

Test Resul(s) Please rcfer to the following page(s).

TLid by

Ap(ovcd by

Rrei*edby VJo /"tt*
Jul. 14,2012

Tcst Metbod

T€st Item(s) Test M€thod EouiDment( s)
MDL

Lead(Pb) Plaring layer test method (ln-house
method) and IEC 62321:2008 Ed.l S€c.9

ICP-OES 2 mCil(g

cadmium(Cd) Plating layer test method (ln-house
method) and IEC 62321:2008 Ed.l Sec.9

ICP.OES 2 mg}(C

Meroury(Hg) IEC 62321:2008 Ed.l Sec.7 ]CP-OES .2 .&&c

Hexavalent chromium(c(vl)) IEC 62321:2008 Ed.l Anne\ B

Ih!

No. 13431669

Ca!! Lrlilt r.h4io.!(ili,fbo)Co.!rt 7-8f,'-l. ddis A-No.750.ft Al[rR€4c5i!ffiNiSbo'AaEiaS'6li

c l l r r p r ' t s t | N G , t r l n ' r a '  9 ' i ^ r  c o n t o f t a | o r i
l j i r " . n  i l i  - ' .  r j . r q  n r  i  .  r .  , :  I  i  i  " t i r - '  . } r i . - r '  !  ' J  : : r

'f;' ';01i,u, ,..,

Awoecd Sigldory
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Test Report

Reoort No. RLNBE000090170001 Page 2 of 4

R€sult(s
Cotriedt

Lead(Pb) 258 mglkg

Cadmium(Cd) N.D.

Mercury(Hg) N.D.

T€sted ltem{s) Conclusion
Hexavalent Chromium(C(VI)) Negative

TestedSample/PartDescription Silveryplating

Note The weshed plating had been dissolved totally tested for L€ad, C.dmium'
Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg,&g = ppm = pafis per million
-Negative = Absence ofC(VI), the detected C(VI) concentration in the boiling water

extmction solution is less than 0.02 mg&g with 50cm2 sample surface area used.

c a r i l F t  M r l N o  N l t F r i ^ t , c r l a L  C o h t o e A r l o r , l  '  '  a 0 0  6 i n t  t 1 1

l f " - : r !  r ' , , ,  . , j , r r '  r ' . !  r ' t N :  - r r : i  j  , i . ' , -  )  n / !  l ' I ' '  r ' _ r



GTI #)ffi,rejry|

Report No. RLN88000090170001

Test Process
1. Le.d(Pb),Cadmium(Cd)

2, Mercury(Hg)

3. Hexrval€nt Chromiutn(Cr(VD)

caNlp !  f  [511f rL :  r1 ] Ia r rA i  ru t tA l  r :4J$Po l  a I roN
: . r r . ! . ,  r ; :  i r  l r r '  , .

Select a test sample

ftaasuong atout 50crn?

Take out tbe substrale aft€r

the phl.ing had been dissolved

Trarlsfa ihe ptaiinA digcslive

soluiion into a volumekic flask
AGlyrcd by ICP-OES

a

Test Report
Page 3 of4

Dlgest salopl. |ll rrrcrowave
drgeslisn ovm

VDry Ashing/
Alkali Fusior/

Fifi.rarion

Solulion

Sel.cl a l.st seple

m€asuring aboul 50+5cnf

Adjusr the pH valu.
Arlalyred by UV-\4s
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GTI #m"ffiiFl
Test Report

Report No. RLNBE000090I7000I Page 4 of4

Photo(s) of the sample(s)

'it'|* End of repot *+*

The test r€port is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can't b€
reproduced except in full.

,4 'ni  i ,0,  . . , ,ca' l tp6 IasTlNG rNl !p l {a l ro l lAr  contonAr lo} l
: 1 t  !  : i r  . n  - i  ! ,
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Testing Period

T€st Requested

Test Report
Report No. RLN8E000088420002 Page I of4

Applicant YUEQINC DONGFENG FASTENERS COMPANY

A.ldr€ss NO528,SOUTHSTREET,BEIBAIXIANGTOWN,YUEQINGCITY ZHEJIANC
PROVINCE,CHINA.

The following sample(s) and sample itrformation was/wer€ submitted and identili€d by/on the

beh.lfofthe client
SampleName Zinc Plating

SamDle Received Date Jul. 2, 2012
Iul. 2, 2012 ta lul. 5, 2012

As specilied by client, to test Lead(Pb), Cadmium(Cd), MercuryGg),
Hexavalent Chromium(Cr(Vl)) in the plating of submitted sample(s)

T€st R€sult(s) Please refer to the following page(s).

T.sttxt by

&frovldby

Rd,icc,rdby W /ttl*

Ju l .5 ,2012Datc

No. 13431686

ca!! I'ria ltudirr0.Iirls)coJd. ?-&r,Jdditg AJo.tSoclurg)nl! R"4c-sir DklicNiibo"A4i!&crb'

c I N l l E  I E S I ] t i G  r r ' r i l p k ^ i r o f l A L  c o e P o l a l l o n r
i ( n ! . ' 1  -  i l i l i , { r ' r r

T€st Method

Test Item(s) Test Melhod
M€asured

Equipmen(s)
MDL

Lead(Pb) Plaring layer t€st method (ln-house
method) and IEc 62321:2008 Ed.l Sec.g

tcP-oEs 2.,l:.gks

cadmium(cd) Plating layer t€st method (In-house
nethod) and IEc 62321:2008 Ed.l S€c.9

ICP.OES 2lilSke

Mercurf (Hg) Plating layer test nethod (In-house
meihod) and IEC 62321:2008 Ed.l Sec.7

ICP-OES 2 tliSkg

H€xaval€nt Ch.onium(Cr(Vl)) IEC 62321:2008 Ed.l Annex B

Alproecd SiSmtY
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cTl IF)nlffij4l
Test Report

Report No. RLNBE000088420002 Page 2 of 4

est
T€sted ltem(s) Content
Lead(Pb) N.D.

Cadmium(Cd) N.D,

Mercury(Hg) N.D.

Test€d lt€m(s) Concl|rsion

Hexavalent Chrcmium(Cr(Vl)) Negative

T€st€d Sample^'art D€scription Light blue plating

Note: Thelvashed plsting had b€en dissolved totally tested for Lead, Ctdmium'
Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-Negative = Absence ofC(VD , the detected Cr(VI) concentmtion in the boiling water

extraction solution is less than 0.02 mg,&g with 50cm2 sample surface arca used

' ; :
C f l { l i !  t t s l l h c  i f l } l t l r l t i r 0 r l A l  a O F P : J R A l r r J N  ' t  ' i l l o  1 i 7 4 3  : i r

r .  : . , 1 ,  ,  i  ,



GTI #lF[mi*!

Report No. RLNB8000088420002

Test Proc€ss
l Lead(Pb),Cadmium(Cd)

M€rcury(Hg)

c t r ' o r  I t ,  n  J  i r ! ! ! r ' . \ r ' u t r ^ L  L . F p r o a r ' o N

Take out thc substrate afr.r

lhc plal.ing had b.ar dissolved
Select a t+sl salnple

mcasuring about 50crIP

Trarsfd the plaing di8.3live

solulion ndo a volurnf,ric
tu)alyred by ICP-OES

Test Report
Page 3 of4

J i . , ; . ; , , ,  , , ,

Take oul the subslrate afr€r

ibc plalmg had b.en dissolv.d
Sclect a t6st sanpll

m.asuiing aboul 5oc|Il

Trarsfd the plaling diSesiive

solution int-o a vohxnekic flaskArErrzed by ICP-OES

3. Hexavalent Chromiun(Cr(Vl))

Selecl a t.s! sanple

m€asuring atoui 50a5crrp

Adjusi ihc pH €rue
Ambzed by Uv-vrs
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Test Report

Report No. RLN8E000088420002 Page 4 ol4

Photo(s) of the sample(s)

*** End of repofi +*+

The test report is effective only with both signature and specialized starnp. The result(s) shown in this

report r€fer only to the sample(s) tested. Without written approval of CTI, this report can't b€

reDroduced exceDt in full.

,  r d o 0  F 7 3 3  t . , lC ! t i r F I  I t S I l N 6  r N l l p t i A i i C r ' l A l  C O F P O i A I ] O r
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fi ft ffi € RlsDFooo2oTo4ooo3c

tFffS& 14rlrF+#iASiAf+AWa\-"]
}& !t i {.i$lftL! h-i Ctl<-e.46.€A lG

r)lT$dz#e&#ff fi E H FF+€A#4B ir,

&tEaF4*, ritietf+fir + fli+ficb), ffi(cd),
tiFH*(pBBt, tiF-*afr(pBDE i4liinli{"

iH4tLin"

EAET f!.

*(He). il,Iffi(c(vL)),

8 1 f r . ) \ e i !

&WU#f,

trF"zft
,Fff4 ?

4,ftm€fis
E4nW

ffF.&&Elbl 2013.02 27
Ffitfill F Sc 2ot3.02.27 -20t3.$.a

&$4*

&w&F

&w6*

#*

fliIFff ft#H+ q^

€t#[a 2011/65/EU* e&

'=201t +7 H 18, liHE{',8'tz\l[tit:i\&fif RoHS (200295/EC) 8t]€il tFA 20rV65/EU. i4tF+BTU {e

EnL& Inffrz|XaY t,

L^q.
2011.01.02

& 4.4 No. 11441330
i*rrlri+i!]!lt6 l&^nSUifi R^dfiieA^nl 1 .4,€ltd rhlnEE+&+trJ.rE4 8 €Z ,i(#-,iJEe&

E Sl,

+ trt,
{r G,

. i iNTfF  J .31  N i i  i r r i . : .n i  ! -1 l l ^ i  coRPaiAro . ,
a  n i l r i , : r  , r a i - : _ : i r i r :  '  C r n . r i n ! 4 . . : i . | r t i , , "  1 '  r F . r - r : '

NR,'I
&.^q.4



GTI Sirqffijn{

+fi.€rfr € RLSDFooo2oTo4ooo3c

&Wft*

&irf#fr
t r , 2 f r . ) \ e f i .

flltifit!H ifllli'lzi* i,l{iit1!.*s zi*&intF
t+(Pb) IEC 62321:2008 Ed.l S€c.10 ICP-OES 2 mdkg

ffi(cd) IEC 62321:2008 Ed.l Sec. | 0 ICP.OES 2 tltdkg

rt(Hc) IEC 62321:2008 Ed.I Sec.? ICP-OES 2 rnCAe

7\1/f+6(c(vr)) IEC 62321 :2008 Ed. I Annex C Lry-Ms 2 ll:.dke

tF#*(PBBt IEC 62321:2008 Ed.l Annex A GC.MS 5 ms&g

#iF-+M(PBDES) IEC 62321:2008 Ed.l Amex A GC.MS 5 mgkg

&il*R
td4H hx ffi+F€
+a(Pb) N.D. 1000 ng/kg
ffi(cd) N.D. i 00 mg,&g
*(He) N,D. 1000 ng/kg
..\'.yr6&(c(vD) N.D. 1000 ms/kq

tSEl+(PuBs)
_iFffi+ N.D.

1000 rng/kg

-'FH+ N.D.
:'FH+ N.D.

EiF#+ N.D.

E'F&+ N,D.

 iFH+ N.D.

liiFH+ N.D,
i \iR4f* N.D,
/LiFffi* N.D,

+iRq{* N.D.

1.,'
a ja f . r?F l tS I r r rG l l l iFR ; r . i  o l . l r \ .  a : r )DP. : rR4 ( i i l
i )  r - r r L r ' r :  ; ? : : r  l l l l l  , i ' n . r i n i . r ; : . i  ' "  t  ,  r f  j  r ,  ,  ,
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CTI # )nf, fc )4ll

]fi.+rfr € RrsDFooo2oTo4ooo3c

&w**

&il[ffiF
f r 3 f r . J \ e  i \

fiE4H #+F€
4$:Jf61psa69
-&-*# N.D.

I 000 ne/kg

-& , *# N.D,
-rF-*M N.D,

llqi4:*M N.D,
n&:t# N.D.

zr'&:fS N.D,
tiF:+S N.D.
,/\E:*M N.D.

1&:+S N.D.
+iF:+M N.D.
Wffi&,S&trt Wffi€il{i4

s*, 1. FJf&flfr, *, stz#ffBi4fffi.
2. ft*s6,F€*+Fff f6itFffi€.
-N.D. = *&H (,1'+tj*&iq!E)
-ngixs-ppn =trh hZlL.

**, fif,frcxE+ "c" *f{[flBt+Iffi*.



&irll#fr
&€fi € RlsDFooo2oTo4ooo3c

&nfiE
r fi(Pb), fr(cd)

4. tR#+ (PBBS), t$l-XE[ (PBDES)

a

GTI *insffi.iru

c f r , r R 5 1 i 9 l r N €  r i l r  I  R  i r , r  o r . l A
a -  n -  L 2 r n  r r r  i t i : : - r ' i 3 1 ; l '

H  4 t 1  t \ e ^

$fi €t+ ff -T r,{i&iHif +:s + Irl/\itiffiifri{ AffittilJ fi4lF .F iilfi41+ Ii

\ 7fr&.k/wa./M
Afi!tE4!1.ry

iliBH ICP.OES
hltfi

tl *87^

2. ;F (He)

f.6€#ffi+t&i&rH6++:*+ ,[,\iHffii{iLJ ABi&iHffiIF+iHffit+H

VHt +awfr/M
AH!'i*AIE

E ICP-OES
1jtfr

- *R+,&

3 A{rf# (c(vD)

,r AiH$4i{ 90-95Cr|f,\ 3 4\r'fflnar+F r#rZffin

,H w-vis iltfi,BSSld pn 6 E*E$7n(t6

i'4rEf*H+e€+

++it+R#id54EiE^E GC-MS ''t,F HAtrtrit€3
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&wl|#fr

T+ffiKH

f f i s f i . t \ e t i

cf  I rRe r"s i l rh ]€.  r f . r lae!r I  { ] ! . r r \
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GTI S.rmffii$
&ull#fr

+R+ffig RLSDF000207040003C 4 6 F Xe n
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